
 

i 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

Arkansas Valley Conduit Regionalization  
Appraisal Study Report  

FINAL REPORT 

 

October 4, 2019 

 





 

i 

Table of Contents  

Executive Summary ....................................................................................................... ES-1 

ES.1 Project Background ............................................................................................................................................. ES-1 

ES.2 Project Purpose and Scope ............................................................................................................................... ES-1 

ES.3 Findings .................................................................................................................................................................... ES-2 
[...]
Preformed hydrous manganese oxide filtration 

Coagulation/Filtration (conventional treatment)* 

Activated alumina 

Electrodialysis/Electrodialysis reversal 

Source: EPA 2006 
*indicates treatment processes are either being used by regional providers or recommended for regionalization upgrades 

5.1.2.1 Ion Exchange Treatment Process 

Ion-exchange treatment processes are generally used to decrease concentrations of ionic 

contaminants. They are most effective in waters that have low concentrations of minerals. In the 

process, ions are exchanged between the solid media and the water to be treated. The most 

common application of ion exchange is water softening, which targets the exchange of less soluble 

calcium and magnesium ions in water (American Water Works Association and American Society 

of Civil Engineers 2012) with sodium ions, but the process is also effective in exchanging the 

radium cations with sodium. The ion exchange media is typically regenerated with a 3 to 6 

percent sodium chloride brine solution, which is typically discharged to the sanitary sewer. The 

regeneration process and disposal of the brine increase the concentration of TDS and the 

contaminants in the wastewater and can make it more difficult to meet effluent discharge 

standards or to reuse the effluent. 

When the ion exchange resin is in the anionic form, it can be used to remove nitrates and uranium 

anions from the water source. The resin is regenerated using a sodium chloride brine in the same 

process used for softening, and it results in similar impacts when disposing the regeneration brine. 

Specialty highly selective single use ion exchange resins that do not require regeneration can be 

used to remove uranium. The resins are removed and transported to an off-site processing and 

disposal facility once the exchange capacity of the resin is exhausted. This eliminates the disposal 

of regeneration brines to the local or regional sanitary sewer system.  

5.1.2.2 Reverse Osmosis Treatment Process 

RO is a pressure-driven membrane process that produces treated water (permeate) with low 

concentrations of dissolved salts, minerals, radionuclides, and organics and concentrates the 

dissolved components in a residual brine stream. RO uses a semipermeable membrane with a 

thin plastic-like material that limits the diffusion of salts through the membrane. RO is a diffusion-

controlled process that is dependent on temperature, the ionic charge of the dissolved 

components, and the concentration of the dissolved components. Each type of RO membrane has 

different diffusion rates for the components. As the RO feedwater pressure is increased, the rate 

at which water diffuses through the membrane increases, but the rate at which dissolved 

components diffuse through the membrane is dependent on the concentration of the dissolved 



 Section 5 • Treatment Plant Alternatives 

5-3 

components. These factors affect the permeate water quality, the percentage of high quality 

permeate produced known as the recovery ratio, and the capacity of RO system.  

A critical design parameter for RO is the feedwater must have low turbidity and suspended solids 

less than 5 microns; thus, the feedwater must be groundwater with low turbidity or filtered 

surface water. RO systems are not suitable for raw water with particles that will foul the RO 

membranes. It is also necessary to add antiscalants to the feedwater to prevent the precipitation 

of sparingly soluble salts in the brine. Chemicals may also be added for dechlorination (sodium 

bisulfite) and pH adjustment (acid or bases). 

RO systems are typically able to recover 75 to 90 percent of the feedwater as permeate with a low 

concentration of dissolved components, but this means the raw water supply must be 10 to 20 

percent higher for an RO system. This also means 10 to 20 percent of the feedwater with the 

concentrated dissolved components requires disposal; the higher the percentage of permeate 

produced, the higher the concentration of dissolved components. The high concentration of the 

salts, radionuclides, and metals in the RO brine can make it difficult to discharge the brine to the 

sanitary sewer or surface water. Occasional chemical acid, base, oxidizing, and detergent cleaning 

of the membranes is necessary to remove accumulated mineral scaling or fouling (EPA 2018). 

These chemical solutions need to be neutralized and then discharged to the wastewater 

treatment plant for final disposal. 

5.1.2.3 Conventional Coagulation, Flocculation, Clarification, and Filtration 

Conventional treatment processes typically consist of five stages: coagulation, flocculation, 

clarification, filtration, and disinfection.  

During coagulation, positively charged metal salts are added to water to reduce the repelling 

forces between the negatively charged particles. This process binds together particulate, 

dissolved, and colloidal contaminants into flocs. Polymers may also be added to aid in the 

formation of flocs. It is also common to dose chlorine, calcium permanganate, or sodium 

permanganate upstream of coagulation for preoxidation (EPA 2018). 

During clarification, the flocculated coagulants and entrained turbidity are removed either by 

gravity settling, ballasted flocculation, entrainment in sludge blanket, or dissolved air flotation 

(DAF) process. DAF uses microscopic fine bubbles of diffused air to float the flocculated particles 

to the surface of the tank where they are skimmed and removed. The flocculation and clarification 

process typically reduce the turbidity of the source water by 90 to 95 percent to 1 to 5 NTU. Any 

remaining suspended solids after the clarification process are removed in the filtration process 

(EPA 2018). 

Filtration in a conventional treatment system is typically accomplished with granular media. The 

most common form of media consists of anthracite and sand. The media is regularly backwashed 

to remove particles and to remove particles captured by the media that result in increased 

headloss and pressure buildup. GAC can also be used in media filter systems. GAC is made up of 

carbon-based materials, including wood, lignite, and coal that has been heated to high 

temperatures in a reducing environment. GAC is used to target the removal of organic compounds 

and secondary contaminants (EPA 2018).  



Section 5 • Treatment Plant Alternatives 

5-4 

Conventional treatment produces two main waste streams: sludge formed in coagulation and 

filter backwash. Backwash may be recycled back to the head of the treatment process provided 

that the facility follows the Filter Backwash Recycling Rule, which requires that the return flow 

cannot exceed 10 percent of the raw water (EPA 2002. Sludge produced from coagulation is 

typically considered a nonhazardous municipal waste that can be disposed in a municipal landfill 

according to local regulations (EPA 2018). 

5.1.3 Surface Water Filtration 
A few of the provider’s alluvial well water sources have been reclassified as GUDI of surface 

water. These sources require filtration to remove bacteria and viruses (see Table 3-2). Table 5-2 

lists the CDPHE-approved surface water filtration alternatives and other approaches for 

achieving compliance, including the respective advantages and disadvantages. Technologies listed 

as alternatives must be preapproved before implementation. 

Table 5-2. CDPHE-Approved Surface Water Technologies and Nontreatment Alternatives for Compliance  

Technology 
Recommended 

Methods 
Advantages Disadvantages 

CDPHE-Approved 

Filtration Technologies 

Conventional 
Filtration 

▪ Effective at treating a variety of 
contaminants 

▪ Produces consistent quality 
water post filtration 

▪ Produces solid waste 

▪ Requires chemical addition (e.g., 
coagulants, polymers) 

Direct Filtration 

▪ Less expensive than conventional 

▪ Requires less space than 
conventional 

▪ Produces solid waste 

▪ Requires chemical addition (e.g., 
coagulants, polymers) 

▪ Variable water quality post filtration is 
more likely than with conventional 

Slow Sand 
Filtration 

▪ Does not require chemical 
addition 

▪ Minimal sludge handling 
required 

▪ Simple in design 

▪ Large surface area and quantities of filter 
media 

▪ Labor intensive 

▪ Cannot handle high turbidity 

Diatomaceous 
Earth Filtration 

▪ Compact layout and low head 
loss make it suitable for 
retrofitting existing wells 

▪ More labor intensive than conventional 

▪ Cannot handle variations in influent quality 

Alternative Filtration 

Technologies 

Bag Filtration 

▪ Inexpensive 

▪ Simple to operate 

▪ Cannot handle high turbidity influent 

▪ Not feasible for high flows 

▪ Can be labor intensive depending on flows 
and turbidity 

Cartridge 
Filtration 

▪ Similar to bag filters  ▪ Similar to bag filters, potentially more 
expensive 

Membranes: 
Ultrafiltration 

and 
Microfiltration 

▪ Requires less space compared to 
conventional 

▪ Does not necessarily require 
coagulant addition 

▪ Produces approximately 5 percent 
backwash flow 

▪ Expensive 

Source: CDPHE 2018, EPA 2018 

5.1.4 Drinking Water Disinfection 
Drinking water disinfection typically is achieved with dosing a chlorine-based disinfectant (i.e., 

gaseous chlorine, chlorine dioxide, sodium hypochlorite, or calcium hypochlorite), with ozone, or 

a combination of ultraviolet irradiation followed by a chlorine-based disinfectant. All the regional 

providers use a form of chlorine disinfection. When chlorine is added to raw or treated water 

with dissolved organics, bromines, and amines, it forms trihalomethanes, haloacetic acids, and 



 Section 5 • Treatment Plant Alternatives 

5-5 

other DBPs. These are controlled by reducing the DBP precursors or adding ammonia to convert 

the free chlorine to chloramines.  

▪ Chlorine gas consumes the alkalinity of the water and reduces the pH. Lowering the pH 

increases the effectiveness of chlorine disinfection. Chlorine gas is toxic, and precautionary 

steps need to be taken to secure the storage area and limit exposure.  

▪ Sodium hypochlorite raises the pH of the water at its dosing point. Sodium hypochlorite is 

less hazardous than gaseous chlorine; however, due to its reactivity, it can be a safety risk.  

▪ Chlorine dioxide is highly soluble in water and an effective oxidizer and disinfectant. It 

also produces fewer organic byproducts during disinfection compared to free chlorine. 

Chlorine dioxide reacts to form chlorite when dosed to water, which has an MCL of 1 mg/L. 

Chlorine dioxide gas is also dangerous because of its explosive characteristics and toxicity. 

For these reasons, the gas must be generated on-site. Depending on the generation method, 

the use of chlorine dioxide can result in the production of undesirable chlorinated organic 

reaction by-products. 

5.2 AVC Regionalization (Alternative 1) Treatment Plant 
Upgrades 

5.2.1 St. Charles Mesa Water District 
For St. Charles Mesa Water District to meet the regional demands under Alternative 1 and 

redundancy requirements, it would need to expand the capacity of its treatment process by 1.8 

MGD. Upgrades to improve treated water quality are not necessary for St. Charles Mesa Water 

District because all the facilities meet the CDPHE standards and are not currently under 

enforcement action.  

The St. Charles Mesa Water District requires no additional water rights to meet the increased 

demands associated with regionalization (Black & Veatch 2012). The district’s treatment process 

has an overall capacity of 6.1 MGD, 0.8 of which is from well water sources. St. Charles Mesa Water 

District’s conventional surface water treatment plant has three filter trains, each with an estimated 

capacity of 1.8 MGD. The water district plans to build an additional surface water treatment plant 

in the next decade to meet its current customers’ projected demands. The plant would be built at a 

reservoir located at 21st Lane and South Road (Simpson 2019). With the addition of the plant, the 

water district would utilize some of its excess water rights (see Section 2.3.1). For regionalization 

under Alternative 1, the water district would expand its existing facility by adding an additional 

filter with 1.8 MGD of capacity. This filter would act as a redundancy in case another filter needs to 

be taken off-line for maintenance. Table 5-3 summarizes the capacity upgrades necessary for St. 

Charles Mesa Water District to meet the demands of the region under Alternative 1. 



Section 5 • Treatment Plant Alternatives 

5-6 

Table 5-3. Alternative 1 St. Charles Mesa Water District Region Treatment Capacity Upgrades Summary 

Alternative 
Projected 
Regional 

Demand (MGD) 

2019 
Capacity 
(MGD) 

Capacity 
Increase to 

Meet 
Projected 
Demand 
(MGD) 

Filter Train 
Capacity 
(MGD) 

Number of 
Filter Trains 
Needed for 

Redundancy 

Recommended Upgrades 
to Meet Regional 

Demands and 
Redundancy 

Requirements 

1 6.3 6.1 0.2 1.8 1 
Expand existing facility by 
1.8 MGD by adding a 
fourth filter.  

5.2.2 Crowley County Water Association 
For the Crowley County Water Association to meet the regional demands and redundancy 

requirements under Alternative 1, it would need to increase the overall treatment process 

capacity by 3.9 MGD. Upgrades to improve treated water quality are not necessary because the 

treated water currently meets the standards. 

The Crowley County Water Association’s treatment process capacity is limited both by the lack of 

alluvial well water supply and by the association’s chlorine gas disinfection process capacity. An 

additional three alluvial wells will need to be drilled to meet the maximum day demands of the 

regional participants. Three additional wells provide a well for redundancy in case a well is off-

line for maintenance. Disinfection for each well would be achieved by adding a small chlorination 

system to each new well site. Table 5-4 summarizes the capacity upgrades necessary for the 

Crowley County Water Association to meet the regional demands under Alternative 1. 

Table 5-4. Alternative 1 Crowley Water Association Region Treatment Capacity Upgrades Summary 

Alternative 
Projected 
Regional 

Demand (MGD) 

2019 
Capacity 
(MGD) 

Capacity 
Increase to 

Meet 
Projected 
Demand 
(MGD) 

Average 
Well 

Capacity 

(MGD) 

Number of 
Wells 

Needed for 
Redundancy 

Recommended Upgrades 
to Meet Regional 

Demands and 
Redundancy 

Requirements 

1 3.2 1.3 1.9 1.3 3 

Install three alluvial wells 
with small chlorine gas 
feed systems at each well 
head, increasing process 
capacity by 3.9 MGD 
including the redundant 
well. 

Source: Talkington 2019  

5.2.3 Rocky Ford 
Rocky Ford’s treatment system currently has the capacity to meet the demands of the regional 

participants under Alternative 1. It is recommended, however, that they increase their source 

capacity by 1.4 MGD to add source redundancy in case of technical problems or the need for 

maintenance that would require a well to be taken off-line. Upgrades to improve the treated 

water quality are not necessary because Rocky Ford complies with the standards and is not 

currently under enforcement action. 

Because there are no water quality issues with Rocky Ford’s alluvial well water sources, the 

relatively small capacity upgrades needed can be met cost effectively with the addition of alluvial 

wells. Starting up the water treatment plant requires Rocky Ford to hire a Class A operator to act 



 Section 5 • Treatment Plant Alternatives 

5-7 

as an OIC. Equipment upgrades are also necessary at the water treatment plant to mitigate future 

O&M issues (TTG Consultants 2016). Additional costs may be associated with startup of the 

surface water plant after years of not being operated. These may include costs associated with 

replacement of expired chemicals and recalibration and replacement of probes and lab 